905B4D6 LIUADORA PARTS LIST

PARTS No. |CODE ITEM Qry. PRICE
1 288152 Valve Lever 1
2 298181A Valve Pin Sleeve 1set
3 KS07 O-Ring (KS-7) (2)
4 3712 Wave Washer (WW-12) 1
6 28811A Valve 1set
5 KS02 O-Ring (KS-2) ()]
7 28827B Valve Spring 1
8 410320 Spring Pin ((p3X20) 1
9 298013A Body 1
10 420318 Needle Pin (¢3X17.8) 1
11 S10 Snap Ring (S-10) 2
12 3710 Wave Washer (WW-10) 1
13 KS05 O-Ring (KS-5) 2
14 29823 Regulator 1
15 290532 Regulator Lever 1
16 150406 Screw (M4X6) 1
18 170406 Set Screw (M4X6) 1
19 28841 PS-Adapter 1
20 130512 Screw (M5X12) 1
21 3805 Conical Washer (M5) 1
22 620022 Ball Bearing (620022) 1
23 288062A U-Bearing Case Set 1set

23-1 288062 U-Bearing Case (1)
23-2 288082 L-Side Plate ()]
24 28802DA Cylinder 1set
25 KS04 O-Ring (KS-4) ()]
26 410305 Spring Pin (p3X5) (1)
27 28804 Vane 4
28 28803 Rotor 1
30 288072AA L-Bearing Case Set 1set
30-1 288072 L-Bearing Case (1)
30-2 288082 L-Side Plate ()]
31 620122 Ball Bearing (620122) 1
32 20203 Rotor Shaft 1
33 T830611 Body Gasket 1
34 2020711 Base Ring 1
35 120515 Jcrew (MbX19) 4
37 180625 Cap Screw (MbX2b) 1
40 25804 Vane 3pring 4
44 20211 Skirt Band 1
45-2 2104 Nut (M4) 1
48 29831 Ejector 1
49 UHZb 25 Duct Hose (Zm) 1
oo 298243 £5 DUCT LUTTS (N LUTTS) l
05-1 TASO Hose Bana l
56 298242 25 DUCT LUTTS (G LUTTs) T
o8 2883012 Snart Head l
oy 202012 Ketainer BoIt l
ou [YAVNIB/B] Ball Bearing (o2u1UU) l
ol 288303 relt King (Pp£o) l
6Z 2883622 Retaining riate |
03 130408 DCrew (IVI4A) z
o4 288313 raa Ketainer l
o0d 1TTUSUS DCrew (IVISAS) z
o8 183UDT4A DKIIT Det 1set
08-2 1830615 KIp SKIrt (W)
oy-1 488 ZULA  Pad (oA1U ILP-U) l
oY-£ 4881 ZUNVIA Pad (oAU 1 IVIF-U) l
v 288303 relt King (Pp£o) l
Al UITUBHF | F 1 FIug (1/87) l
(P4 TTU420 SCrew(vigXzu) T

(Specifications may be changed without notice.)
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